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Test Results

Test = Report

+ 181218038

YL B

: Dec. 22,2018
: Changebike Co., Ltd
: No0.266-1 Yuying Rd. Dajia Dist, Taichung City

Taiwan

: Frame ( Mountain )
: Change 27.5 MTB Frame
: As shown in the test report

- Pass

Note : (1)The product is supplied by the applicant which has been tested by CHC
and the test result is shown in this test report.
(2)This test report is responsible only for the tested product, not for the suit.
(3)Total 6 pages in this report which shall not be abstracted and partial copied.
(4)There is only one test report for the applicant.
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1.Test sample :

FEZABTEERRME TEMREEDL

Cycling & Health Tech Industry R&D Center

AU7EPMmah T #REI7EE175%  TEL :R86-4-23501100
17.37Rd. Taichung Industry Park.  FAX:BB6-4-23502752
407, Talchung, Talwan http: //chctest . tbnet.org tw

Contract No.: 18121803B

The sample is shown in Fig. 1. Specification of the sample is shown in

Tab. 1.
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Fig. 1 Test sample
Tab. 1 Specification of the sample
Sample Specification Comments
Frame Material Metal | The length of
(Model No : Change Weight | Sample 1 | 2.59 |rigidity fork
27.5 MTB Frame ) (kg) Sample 2 571 | 18470 mm.
Page 2 of 6

'y B RNl I



CHC E#)E
@ =13 i= | A7EPHEPTE2EEI7EI79E  TEL :886-4-23501100
@/_ ﬂaﬁ/&‘aﬁégﬁﬁﬂﬁlﬁﬁﬁ%ﬁgtp,m 17.37Rd. Talchung Industry Park.  FAX:886-4-23502752
(" &5 Cycling & Health Tech Industry R&D Center 407, Taichung, Talwan http://chetest thnet. org.tw =]

Contract No.: 18121803B

2.Test item : As shown in Tab. 2.

Tab. 2 Test item summary

i Requirement: Test method:
No. Test item ISO 4210-Part 2 : ISO 4210-Part 6 :
2015 2015

1 Frafne - Fatigue test with Sec. 4.8.5 _—
horizontal forces

5 Fral?le - Fatigue test with Sec. 4.8.6 Sec. 4.5
vertical force

g |Frame- Impast el Sec. 4.8.2 Sec. 4.1
(falling mass)
Frame and front fork

4 |assembly - Impact test Sec. 4.8.3 Sec. 4.2

(falling frame)

3.Test equipment - As shown in Tab. 3.
Tab. 3 Test equipment

Equipment Serial number Comments
Fatigue test machine CE-07 S
Impact test machine DE-03 i
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4.Test result : As shown in Tab. 4.
Tab. 4 Test result
No. Test item Requirement Condition Results
Load :
: Forward : 1200 N
Frame - Fatigue test X _
1 |with horizontal forces o Cr&kaS = Reat.'ward  RUDN F_'ass;z
- fractures. Time: (Fig. 2)
(Samp 50,000 Cycles
Frequency : 3Hz
. Tt Load: 1200 N
) f;iatlflse nlig:]gfl; i;[ZSt No cracks or | Times : Pass
fractures. 50,000 Cycles (Fig. 3)
(Sample 2) Frequency : 3Hz
No cracks or
F R — fractures Load : Pass,
- P Deformation 22.5kg Deformation
3 |(falling mass) 1B Droo heloht ’
(Sample 2) : <10 mm rop height : mm
(Dummy 360 mm (Fig. 4)
fork)
Load :
Frame and front fork |No cracks or Seat—post e %{g Pass,
Steering head : 10kg ;
assembly - Impact test (fractures. . Deformation
4 ; . |Bottom bracket :
(falling frame) Deformation 50 kg 3 mm
(Sample 2) : <60 mm Difon htight:300 mih (Fig. 5)
Twice impact test.
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Fig. 3 Frame - Fatigue test with vertical force
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Fig. 5 Frame - Impact test (falling frame)

End of this report.

Page 6 of 6

=



CHC 1%
e = j=ce 3 o) AU7EPHE T EEI7E81758  TEL :886-4-23501100
Q- EZ}EAE{?ﬁEﬁ;ﬁﬂ&I%H%&Em'm T?,S;:I.{d..TaE‘-ung Industry Park.  FAX:886-4-23502752 %
&= Cycling & Health Tech Industry R&D Center 407, Taichung, Taiwan htip://chctest .tbnet.org. tw =]

Contract No
Issue Date
Applicant
Address

Product
Model No
Test Standard

Test Results

Test Report

: 18120401B-1 & <
: Dec' 079 2018
: Changebike Co., Ltd.

! No. 266-1, Yuying Rd., Dajia Dist, Taichung

City, Taiwan

- Frame
: Change 27.5 MTB Frame
: As shown in the test report

. Pass

Note : (1)The product is supplied by the applicant which has been tested by CHC
and the test result is shown in this test report.
(2)This test report is responsible only for the tested product, not for the suit.
(3)Total 3 pages in this report which shall not be abstracted and partial copied.
(4)There is only one test report for the applicant.
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1.Test sample :

A7 EPMmEPLREEI7EEL7FR  TEL :885-4-23501100
17,37Rd . Taichung Industry Park.  FAX:886-4-23502752

hitp://chctest .tbnet.org. 1w
Contract No. : 18120401B-1

The sample is shown in Fig. 1. Specification of the sample is shown in

Tab. 1.

1(b)
Fig. 1 Test sample

Tab. 1 Specification of the sample

Sample Specification Comments
Frame Material Metal Fork length :
(Change 27.5 MTB Frame) [Weight (kg) |[2.81 470 mm

Page 2 of 3

e



CHC

£ HEZABTEERRNRTRIRRBROL

Cycling & Health Tech Industry R&D Center 407 Taichung, Taiwan

2.Test item : As shown in Tab. 2.

Tab. 2 Test item summary

A7ETOHMEMTERITIEI7YE  TEL:886-4-23501100 . =
17.37Rd., Taichung Industry Park FAX:886-4-23502752

hitp://chctest .ibnetl.org.tw E
Contract No. : 18120401B-1

N Test it Requirement: Test method:
©- est fiem ISO 4210-2:2015 | 1SO 4210-6:2015
Frame - Fatigue test
1 wiih pedalling Farces Sec. 4.8.4 Sec. 4.3
3. Test equipment - As shown in Tab. 3. .
Tab. 3 Test equipment o
Equipment Serial number Comments
Fatigue test machine CE-07 b
4.Test result : As shown in Tab. 4.
Tab. 4 Test result
No. Test item Requirement Condition Results
I Frame - Fatigue test |No cracks or [1,200 N, 3 Hz Pass,
with pedalling forces|fractures. 100,000 cycles Fig. 2

End of this report

Fig. 2 Frame - Fatigue test with

—
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